WAl ENGINEERING.INC.,

N\

Project Name: SPOFFORD NH - GROUT MIX DESIGN TESTING

— WCOLE Report of Grout Compressive Strength

ASTM C109

Project Number: 140362

Client Contract Number:

Client: THOMAS DRILLING & BLASTING CORPORATION

General

Contractor:  Thomas Drilling & Blasting Corporation Supplier: DRAGON
PLACEMENT INFORMATION

Date Cast: 5/2/2014 Time Cast: Date Received: 5/4/2014

Placement Location: Mix Design #1

Placement Method: Direct
Cylinders Made By:

* Test Cubes Not Made By S. W. Cole Personnel

INITIAL CURING CONDITIONS

Placement Vol. (yd?):
Aggregate Size (in):

DELIVERY INFORMATION

Temperatures Admixtures:

Minimum (°F) 65 Maximum (°F) 72

JESTRESULTS

Slump (in) (C-143): Batch Number: 1

Air Temp (°F): Mixer Number: N/A

Grout Temp {°F) (C-1064): Ticket Number: N/A

Design (psi): 4000
o Age Load Strength
Cube Designation Areg(In)*  Date Of Test (days) (kips) (psi)

237-1A 4.00 5/5/2014 3 13.5 3380
237-1B 4.00 5/5/2014 3 12.4 3100
237-1C 4.00 5/5/2014 3 13.6 3400
237-1D 3.96 5/9/2014 7 24.6 6210
237-1E 4.00 5/9/2014 7 24.5 6120
237-1F 4.00 5/9/2014 7 24 .4 6100
237-1G 3.94 5/16/2014 14 30.9 7840
237-1H 4.04 5/16/2014 14 30.9 7650

)

Remarks: 0.45 W/C. Samples tested at S. W. Cole Engineering's AMRL inspected/AASHTO Accredited laboratory in

Somersworth, NH

10 Centre Road, Somersworth, NH 03878-2926 - Tel (603) 692-0088 - Fax (603) 692-0044 » www.swcole.com
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MW ENGINEERING,INC.

Project Name: SPOFFORD NH - GROUT MIX DESIGN TESTING Project Number: 14-0362
Client Contract Number:

Client: THOMAS DRILLING & BLASTING CORPORATION

General

Contractor:  Thomas Drilling & Blasting Corporation Supplier: DRAGON

PLACEMENT INFORMATION

Date Cast: 5212014 Time Cast: Date Received: 5/4/2014

Placement Location: Mix Design #1

Placement Method: Direct Placement Vol. (yd®):
Cylinders Made By: Aggregate Size (in):
* Test Cubes Not Made By 5. W. Cole Personnel
INITIAL CURIN ITIONS DELIVERY INFORMATION
Temperatures Admixtures:
Minimum {°F) 65 Maximum (°F) 72
TEST RESULTS
Slump (in) {C-143): Batch Number: 1
Air Temp (°F): Mixer Number: N/A
Grout Temp (°F) {(C-1064): Ticket Number: N/A
Design (psi): 4000
S Age Load Strength
Cube Designation Area(ln}*  Date Of Test (days) (kips) {psi)
23711 3.96 5/16/2014 14 28.2 7120
237-1J 5/30/2014 28
237-1K 5/30/2014 28
237-1L 5/30/2014 28

4

Remarks: 0.45 W/C. Samples tested at S. W. Cole Engineering's AMRL inspected/AASHTO Accredited laboratory in
Somersworth, NH
10 Centre Road, Somersworth, NH 03878-2926 - Tel (603) 692-0088 - Fax (603) 692-0044 - www.swcole.com



